1037

Page 1 of 7



TOOLS REQUIRED

HARDWARE LIST

PARTS LIST:
NO| Description Sketch Quantity Sketch Description Quantity
1 ¢ Arm (L/R) | 2pPcs Bolt @5/16" x 1-1/2" 8PCS
2 % Back Rail | 1pC Bolt @5/16" x 2-1/2" | 4PCS
3 \ Side Rails | 2PCs Bolt @5/16" x3/4" 8PCS
4 / Front Panel | 1PC O Lock Washer 18" 20PCS
S Back Panel 1PC Flat Washer T6"x 19mm 16PCS
6 \ Side Panels| 2PC Flat Washer T6"x 22mm 4PCS
7 Slats (13pcs) 13et Qo> Screw #8 X 1-1/4" 75PCS
8 Slats (12pcs) 1Set P Screw #8 X 2" 4PCS
9 \ ?uppgggé%_vggg)d 1PCS =) Allen wrench M5 1PC
10 \ sgtom Cantrvecd]  {PCS
11 S Plastic Feet 4PCS

Page2 of 7




step 1

Not Provided

Page 3 of 7




St@p 5 . Conect the metal bracket and press down
tightly

\
7
J

4

Step 4

/
e

Page 4 of 7




Page 5 of 7



Page 6 of 7



Step 9 ¢




	图纸和视图
	模型


